ltem | Description |Qty.| Material
1 Body 1 C.l
2| Handle(lock) 2 C.l
3 Nut(M12) 3 M.S
4| Washer(M12) 4 M.S
5| Screw spindle | 5 M.S
6| Clamping plate | 6 Steel
7| Dead centre 7 Steel
8 Nut(M12) 8 M.S
9| Sq. bolt(M22) 9 M.S
10| Washer(M22) | 10 M.S
11 Barrel 11 C.l
12| Key(barrel) 12 M.S
13 Stud 13 M.S
14| Key(wheel) 14 M.S
15| Hand wheel 15 C.l
16| Washer(M22) | 16 M.S
17 Nut(M16) 17 M.S
18 Flange 18 C.l
19| Screw(M8) 19 M.S
20| Handle(wheel) | 20 M.S
All dimensions are in mm
NAME: JOEPAUL PAULSON
SOFTWARE : AUTOCAD LATH E TAI L STOCK
PROJECT GUIDE: JERIN JACOB DWG NO : 1
ENTERNATIONMAL MODEL TYPE : ASSEMBLY
DATE : 14/04/2024 SCALE : 1:1




@30
A80
= M20*5 LH
- ‘530 SQU THREAD
12,18, 30 16
- \ | %
o)
=N —~ y - _ S P
L 27 | S
300
M12
14 ‘E’
@26
KEY 5*5
I ////r_ 22
| @12 ¥
30__|5 _J//
M8
280
7 1
5 8 - 262
3 — o N : | [
: ‘<§é/ 7 <€;/
6 /442222 16 |
[e]
(o)
38 44 64 32 -
70 62
) |
; . ‘
LO)|
N
36 36 J o
N
6
38 110
R31
(7 ) 12
Z R
N —
240 o — ' —] SR 5
L / <
25 ™ géé_
112]
240

225

40

131

936

40 46
(=] — R P I
N
Y 100
20 ] 205 \
! 3 /
pel| LO|
N
80
45
60°
o o 2
22
11_0
R11 M16 /—M22
2 . <
Y, 32
44
17
(@]
(8) N
o
R | 8
12 80 ~
N
o]
™ r/_\
— —
5 33
[e]
N
N 22
N @ 20
1R,
& |
9%
64/
@190 |
L | R6
2
N ~
P
r77 %77
=T
@22 P ~
@20 ‘
>
(19 i




